TAKE RACING TO THE NEXT LEVEL®

ERSE

INSTRUCTION MANUAL

=Hu=

AN

®

iR

RACING
—
I
—
I




YOUR

SIM RACING
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing
@nextlevelracingOfficial
@nextlvlracing

Next Level Racing

FOLLOW

Us support@nextlevelracing.com




TAKE RACING
TO THE NEXT LEVEL®

NEXTLEVELRACING.COM

LAl




8 support@nextlevelracing.com

PRE-RACE
CHECKS

WARNING

Please do not use power tools for assembly as over tightening can damage parts.
- If in doubt consult the installation video or contact us on support@nextlevelracing.com

« Make sure all mounting points are aligned correctly to avoid twisting your seat or fame.

« Take care when adjusting the Seat Recliner to avoid injury.
+ Lay out and build on a level surface.

« Do not force parts together.

« Avoid cross threading bolts.

\ If you require any support with
your product please contact our friendly team at:
b/

support@nextlevelracing.com

WARNING

CHOKING HAZARD - Small parts not for children under 3 years
or any individuals who have a tendency to place inedible objects
in their mouths.

ASSEMBLY
VIDEO

bit.ly/nirbuild




IN THE

B ox o
-

e N
\ 1x SEAT BOTTOM L 1x SEAT BACK y
e e N\ [ N
\ SEAT RECLINER TOP COVERS S 4 x STEEL SEAT SPACERS ) U 2xM512mm MACHINE SCREWS
P

—A

4 x M8 FLANGE NUTS

\ 4 x M8 20mm LOW PROFILE BOLTS

>

M8 ALLEN KEY

N\ N

D

J U M6 PHILLIPS HEAD ALLEN KEY

J

NOTE: Some Items Come with Rust Resistant Coating




8 support@nextlevelracing.com

TABLE OF CONTENTS

ERS2 SEAT ASSEMBLY:
PAGES: 07 - 09

ELITE SERIES COCKPIT SEAT INSTALLATION:
PAGES: 09 - 11

GTTRACK COCKPIT
SEAT INSTALLATION:
PAGES: 11- 14



ERS2 SEAT
ASSEMBLY

01

PARTS:

o 1x Seat Back

Note: Use a cloth to protect your
hand whilst adjusting. Remove
warning labels once adjustment has
been made.

02 Firmly hold the Seat Recliner and lift up the Seat Recliner Lever. Adjust it until it is perpendicular with
the Seat Bottom.

PARTS:

o 1x Seat Bottom




03 Align the Seat Back threaded inserts with the mounting holes on the Seat Recliners attached to the
Seat Bottom.

PARTS:

e 4 x M8 30mm Dome Head Bolts

i
7
Y

e 4 x M8 Washers

PARTS:

e 2 x Seat Recliner Top Covers

e 2 x M5 12mm Machine Screws

NE

05 Align the holes on the Seat Recliner Top Covers with the threaded holes on the Seat Recliners. Bolt

through and secure with 2 x M5 Machine Screws.



( SEAT RECLINER ADJUSTMENT] P:«FT&
06 Lift both Seat Recliner Levers and adjust the Seat Back to the desired angle. Release the levers to lock

in place.

ELITE SERIES COCKPIT
SEAT INSTALLATION

PARTS:
o NIL

Uninstall the Bolts and Washers securing the Elite Seat Brackets to the cockpit frame and remove the

Seat Brackets. Loosen the Ratchet Handles securing the Seat Slider Assemblies to the cockpit frame.



8 support@nextlevelracing.com

Lift the Seat Slider Lever up and slide the Seat rails all the way back to access the rear mounting holes
on the Seat Slider.

PARTS:
© 2 x M8 20mm Low Profile Bolts

e 2 x Steel Seat Spacers

-

Align the Steel Seat Spacers with the T-Nuts installed on the desired cockpit. Align the rear Seat Slider
holes with the Steel Seat Spacers. Bolt through and secure with 2 x M8 Low Profile Bolts.

PARTS:
e 2 x M8 20mm Low Profile Bolts

e 2 x Steel Seat Spacers

S y back to access the front mounting holes. Align the front mounting holes on the Seat
04 Slider with the T-Nuts in the front 4040 extrusion. Place Steel Seat Spacer between the 4040 extrusion and the
Seat Slider. Bolt through and secure with 2 x M8 Low Profile Bolts.

10




Video Instruction: bit.ly/nirbuild

‘\' \ //;éSTf
(0] Your ERS2 Seat installation is complete.

GTTRACK COCKPIT
SEAT INSTALLATION

GTTRACK SEAT UNINSTALL] ' PARTS:

o NIL

Lift up the Seat Slider Lever and slide the GTTrack Seat all the way back to access the front Bolts.

"



03

12



Video Instruction: bit.ly/nirbuild

(ERs2 SEAT INSTALL) PARTS:
o 1x ERS2 Seat Assembly
(0 )
(fe— Use most rear —j)
( slotted holes 0
on the Seat
Sliders
Use middle
i holes on the i
e— Seat Sliders —T

PARTS:

e 2 x M8 20mm Low Profile Bolts

e 2 x Steel Seat Spacers

Note: Hand tighten bolts to help

align the front seat rail holes on the
cockpit in STEP 09 .

Align the Rear Seat Slider holes with the Steel Seat Spacers. Bolt through and secure with 2 x M8 Low
Profile Bolts.

13



PARTS:
o NIL

PARTS:

e 2 x M8 20mm Low Profile Bolts

e 2 x Steel Seat Spacers

Align the middle Seat Slider holes with the Steel Seat Spacers. Bolt through and secure with 2 x M8

Low Profile Bolts.

14

PARTS:

o NIL




Video Instruction: bit.ly/nirbuild

WARNING

Please do not use power tools for assembly as over tightening can damage parts.

If in doubt consult the installation video or contact us on support@nextlevelracing.com

Make sure all mounting points are aligned correctly to avoid twisting your seat or fame.

Lay out and build on a level surface.

Do not force parts together.

Avoid cross threading bolts.

Take care when adjusting the Seat Recliner to avoid injury.

ASSISTANCE
QO

ASSEMBLY
VIDEO

bit.ly/nirbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

15




support@nextlevelracing.com

Manuel d'instructions du siege ERS2

Nous savons que vous étes impatient de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous
préparerez au succes en suivant le livret d'instructions pour optimiser pleinement votre produit. Pour la vidéo d'assemblage, scannez le code QR. bit.ly/ nirbuild . Suiv-
ez-nous. Scannez le code QR

VERIFICATIONS AVANT LA COURSE

ATTENTION

Veuillez ne pas utiliser d'outils électriques pour I'assemblage car un serrage excessif peut endommager les pieces.

En cas de doute, consultez la vidéo d'installation ou contactez-nous sur support@nextlevelracing.com

Assurez-vous que tous les points de montage sont correctement alignés pour éviter de tordre votre siege ou votre renommée.
Faites attention lors du réglage de l'inclinaison du siege pour éviter les blessures.

Disposez et construisez sur une surface plane.

Ne forcez pas les pieces ensemble.

Evitez de fausser le filetage des boulons.

Si vous avez besoin d'aide avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

AVERTISSEMENT RISQUE D'ETOUFFEMENT

Petites pieces non destinées aux enfants de moins de 3 ans ou a toute personne ayant tendance a mettre des objets non comestibles dans sa bouche.
TABLE DES MATIERES

ASSEMBLAGE DU SIEGE ERS2 : Pages 07 — 09

INSTALLATION DU SIEGE DE COCKPIT ELITE : Pages 09 — 11

INSTALLATION DU SIEGE DE COCKPIT GTTRACK : Pages 11 a 14

ASSEMBLAGE DE SIEGE ERS2

DEBUT

O%a — Reportez-vous a I'image. Désinstallez les boulons en forme de déme M8 et les rondelles préinstallés sur le dossier du siege. Pieces : 1x dossier de siege

02 - Reportez-vous a l'image. Tenez fermement le siege inclinable et soulevez le levier du sieége inclinable. Ajustez-le jusqu'a ce qu'il soit perpendiculaire au bas du siege.
Remarque : Utilisez un vétement pour protéger votre main pendant le réglage. Retirez les étiquettes d'avertissement une fois le réglage effectué. Pieces : 1 x fond de
siege

03 - Reportez-vous a l'image. Alignez les inserts filetés du dossier de siege avec les trous de montage sur les fauteuils inclinables fixés au bas du siege.

04 - Reportez-vous a I'image. Boulonnez et fixez avec 4 boulons et rondelles en forme de dome M8 précédemment désinstallés a I'étape 01. Pieces : 4 boulons a téte
bombée M8 de 30 mm, 4 rondelles M8.

05 - Reportez-vous a l'image. Alignez les trous sur les couvercles supérieurs du siege inclinable avec les trous filetés sur les sieges inclinables. Boulonnez et fixez avec 2
vis mécaniques M5. Pieces : 2 couvercles supérieurs pour fauteuil inclinable, 2 vis mécaniques M5 12 mm.

06 - Reportez-vous a l'image. REGLAGE DE L'INCLINAISON DU SIEGE. Soulevez les deux leviers d'inclinaison du siege et réglez le dossier du siege a I'angle souhaité.
Relachez les leviers pour verrouiller en place.

INSTALLATION DU SIEGE DE COCKPIT ELITE

01- Reportez-vous a I'image. Désinstallez les boulons et les rondelles fixant les supports du sieége Elite au cadre du cockpit et retirez les supports du siege. Desserrez les
poignées a cliquet fixant les assemblages de glissiéres de siege au cadre du cockpit.

02 - Reportez-vous a I'image. Soulevez le levier de la glissiere du siege et faites glisser les rails du siege completement vers l'arriere pour accéder aux trous de montage
arriere sur la glissiere du siege.

03 - Reportez-vous a l'image. Alignez les entretoises de siege en acier avec les écrous en T installés sur le cockpit souhaité. Alignez les trous de la glissiere de siege
arriere avec les entretoises de siege en acier. Boulonnez et fixez avec 2 boulons a profil bas M8. Pieces : 2 boulons a profil bas M8 de 20 mm, 2 entretoises de siege en
acier.

04 - Reportez-vous a l'image. Faites glisser le siege completement vers 'arriere pour accéder aux trous de montage avant. Alignez les trous de montage avant sur la
glissiere du siege avec les écrous en T dans I'extrusion 4040 avant. Placez I'entretoise de siege en acier entre I'extrusion 4040 et la glissiere de siege. Boulonnez et fixez
avec 2 boulons a profil bas M8. Pieces : 2 boulons a profil bas M8 de 20 mm, 2 entretoises de siege en acier.

05 - Reportez-vous a l'image. L'installation de votre siege ERS2 est terminée.

INSTALLATION DU SIEGE DE COCKPIT GTTRACK

01- Reportez-vous a I'image. DESINSTALLATION DU SIEGE GTTRACK. Soulevez le levier coulissant du siége et faites glisser le sigge GTTrack completement vers l'arriere
pour accéder aux boulons avant.

02 - Reportez-vous a I'image. Désinstallez les boulons avant fixant les glissieres du siege au cadre.

03 - Reportez-vous a l'image. Soulevez le levier coulissant du siege et faites glisser le siege GTTrack completement vers |'avant pour accéder aux boulons arriere.

04 - Reportez-vous a l'image. Désinstallez les boulons arriere fixant les glissieres du siege au cadre.

05 - Reportez-vous a l'image. Retirez I' ensemble de siege GTtrack .

06 - Reportez-vous a l'image. Alignez les trous de montage du curseur de siege ERS2 avec les inserts filetés sur le cadre GTTrack .

07 - Reportez-vous a l'image. Faites glisser les rails du siege ERS2 complétement vers l'arriere pour accéder aux trous oblongs les plus a l'arriere des glissieres du siege.
Alignez les trous de la glissiere de siege arriere avec les entretoises de siege en acier. Boulonnez et fixez avec 2 boulons a profil bas M8.

08 - Reportez-vous a l'image. Soulevez le levier coulissant du siege et faites glisser le siege ERS2 completement vers l'arriere pour accéder aux trous avant.

09 - Alignez les trous du milieu de la glissiere de siege avec les entretoises de siege en acier. Boulonnez et fixez avec 2 boulons a profil bas M8.

10 - Reportez-vous a I'image. Linstallation de votre siege ERS2 est terminée.

ATTENTION

Veuillez ne pas utiliser d'outils électriques pour I'assemblage car un serrage excessif peut endommager les pieces.

En cas de doute, consultez la vidéo d'installation ou contactez-nous sur support@nextlevelracing.com

Assurez-vous que tous les points de montage sont correctement alignés pour éviter de tordre votre siege ou votre renommeée.
Faites attention lors du réglage de l'inclinaison du siege pour éviter les blessures.

Disposez et construisez sur une surface plane.

Ne forcez pas les pieces ensemble.

Evitez de fausser le filetage des boulons.

ASSISTANCE

VIDEO DE MONTAGE. Scannez le code QR. bit.ly/ nirbuild
Si vous avez besoin d'une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

16



uction: bit.ly/nirbuild

Instructiehandleiding ERS2 stoel
We weten dat je staat te popelen om te gaan racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U maakt uzelf klaar voor
succes door het instructieboekje te volgen om uw product volledig te optimaliseren. Voor montagevideo, QR-code scannen. bit.ly/nirbuild . _ Volg ons. Scan QR-code

CONTROLES VOOR DE RACE

WAARSCHUWING

Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien onderdelen kan beschadigen.

Raadpleeg bij twijfel de installatievideo of neem contact met ons op via support@nextlevelracing.com

Zorg ervoor dat alle bevestigingspunten correct zijn uitgelijnd om te voorkomen dat uw stoel of faam draait.

Wees voorzichtig bij het afstellen van de stoelfauteuil om letsel te voorkomen.

Leg uit en bouw op een vlakke ondergrond.

Forceer de onderdelen niet samen.

Vermijd het kruisdraad indraaien van bouten.

Als je ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR

Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.
INHOUDSOPGAVE

ERS2 ZITTING MONTAGE: Pagina's 07 — 09

ELITE COCKPIT ZITTING INSTALLATIE: Pagina's 09 — 11

GTTRACK COCKPIT ZITTING INSTALLATIE: Pagina's 11 — 14

ERS2 ZITTING MONTAGE

BEGIN

Ola — Zie afbeelding. Verwijder de M8-koepelvormige bouten en ringen die vooraf op de rugleuning zijn geinstalleerd. Onderdelen: 1 x rugleuning

02 - Zie afbeelding. Houd de stoelleuning stevig vast en til de hendel van de stoelleuning omhoog. Pas het aan totdat het loodrecht op de onderkant van de stoel staat.
Let op: Gebruik een doek om uw hand te beschermen tijdens het afstellen. Verwijder waarschuwingslabels zodra de afstelling is uitgevoerd. Onderdelen: 1 x zitvlak

03 - Zie afbeelding. Lijn de inzetstukken met schroefdraad van de rugleuning uit met de montagegaten op de stoelfauteuils die aan de onderkant van de stoel zijn beves-
tigd.

04 - Zie afbeelding. Schroef door en zet vast met 4 x M8 koepelvormige bouten en ringen die eerder zijn verwijderd in stap 01. Onderdelen: 4 x M8 30 mm bolkopbouten,
4 x M8 ringen.

05 - Zie afbeelding. Lijn de gaten in de bovenbekleding van de stoelleuning uit met de schroefdraadgaten op de stoelleuningen. Schroef door en zet vast met 2 x M5
machineschroeven. Onderdelen: 2 x stoelbekleding bovenzijde, 2 x M5 12 mm machineschroeven.

06 - Zie afbeelding. AFSTELLING VAN DE ZITPLAATS. Til beide hendels van de stoelleuning op en stel de rugleuning in in de gewenste hoek. Laat de hendels los om ze
op hun plaats te vergrendelen.

ELITE COCKPIT ZITTING INSTALLATIE

01- Zie afbeelding. Verwijder de bouten en ringen waarmee de Elite-stoelbeugels aan het cockpitframe zijn bevestigd en verwijder de stoelbeugels. Maak de ratelhen-
dels los waarmee de stoelschuifconstructies aan het cockpitframe zijn bevestigd.

02 - Zie afbeelding. Til de hendel van de stoelschuif omhoog en schuif de stoelrails helemaal naar achteren om toegang te krijgen tot de achterste montagegaten op de
stoelschuif.

03 - Zie afbeelding. Lijn de stalen stoelafstandhouders uit met de T-moeren die op de gewenste cockpit zijn geinstalleerd. Lijn de gaten van de achterste stoelschuif uit
met de stalen stoelafstandhouders. Bout door en zet vast met 2 x M8 laagprofielbouten. Onderdelen: 2 x M8 20 mm laagprofielbouten, 2 x stalen zadelafstandhouders.
04 - Zie afbeelding. Schuif de stoel helemaal naar achteren om bij de voorste montagegaten te komen. Lijn de voorste montagegaten op de stoelschuif uit met de T-mo-
eren in de voorste 4040 extrusie. Plaats de stalen stoelafstandhouder tussen de 4040-extrusie en de stoelschuif. Schroef door en zet vast met 2 x M8 laagprofielbouten.
Onderdelen: 2 x M8 20 mm laagprofielbouten, 2 x stalen zadelafstandhouder.

05 - Zie afbeelding. De installatie van uw ERS2-stoel is voltooid.

GTTRACK COCKPIT ZITTING INSTALLATIE

01- Zie afbeelding. GTTRACK-ZADEL VERWIJDEREN. Til de hendel van de stoelschuif op en schuif de GTTrack- stoel helemaal naar achteren om bij de voorste bouten te
kunnen komen.

02 - Zie afbeelding. Maak de voorste bouten los waarmee de stoelgeleiders aan het frame zijn bevestigd.

03 - Zie afbeelding. Til de hendel van de stoelschuif op en schuif de GTTrack- stoel helemaal naar voren om bij de achterste bouten te kunnen.

04 - Zie afbeelding. Maak de achterste bouten los waarmee de stoelgeleiders aan het frame zijn bevestigd.

05 - Zie afbeelding. Verwijder de GTTrack-zadelconstructie .

06 - Zie afbeelding. Lijn de montagegaten van de ERS2 Seat Slider uit met de schroefdraadinzetstukken op het GTTrack- frame.

07 - Zie afbeelding. Schuif de ERS2 stoelrails helemaal naar achteren om toegang te krijgen tot de achterste sleufgaten op de stoelgeleiders. Lijn de gaten van de schui-
fregelaar van de achterbank uit met de stalen stoelafstandhouders. Schroef door en zet vast met 2 x M8 laagprofielbouten.

08 - Zie afbeelding. Til de hendel van de stoelschuif op en schuif de ERS2-stoel helemaal naar achteren om bij de voorste gaten te komen.

09 - Lijn de middelste gaten van de stoelschuif uit met de stalen stoelafstandhouders. Schroef door en zet vast met 2 x M8 laagprofielbouten.

10 - Zie afbeelding. De installatie van uw ERS2-stoel is voltooid.

WAARSCHUWING

Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien onderdelen kan beschadigen.
Raadpleeg bij twijfel de installatievideo of neem contact met ons op via support@nextlevelracing.com

Zorg ervoor dat alle bevestigingspunten correct zijn uitgelijnd om te voorkomen dat uw stoel of faam draait.
Wees voorzichtig bij het afstellen van de stoelfauteuil om letsel te voorkomen.

Leg uit en bouw op een vlakke ondergrond.

Forceer de onderdelen niet samen.

Vermijd het kruisdraad indraaien van bouten.

BIJSTAND

MONTAGE VIDEO. Scan de QR-code. bit.ly/nirbuild _
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

17



support@nextlevelracing.com

Manuale di istruzioni del sedile ERS2

Sappiamo che non vedi I'ora di iniziare a correre! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo
seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto. Per il video di montaggio, scansionare il codice QR. bit.ly/ nirbuild . Seguici. Scansiona il
codice QR

CONTROLLI PRE GARA

AVVERTIMENTO

Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare le parti.

In caso di dubbio consulta il video di installazione o contattaci su support@nextlevelracing.com

Assicurati che tutti i punti di montaggio siano allineati correttamente per evitare di torcere il sedile o la fama.

Prestare attenzione durante la regolazione del sedile reclinabile per evitare lesioni.

Disporre e costruire su una superficie piana.

Non forzare le parti insieme.

Evitare bulloni con filettatura incrociata.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all'indirizzo: support@nextlevelracing.com

ATTENZIONE PERICOLO DI SOFFOCAMENTO

Piccole parti non per bambini sotto i 3 anni o per qualsiasi individuo che ha la tendenza a mettere in bocca oggetti non commestibili.
SOMMARIO

ASSEMBLAGGIO SEDILI ERS2: Pagine 07 — 09

INSTALLAZIONE DEL POZZETTO ELITE: Pagine 09 — 11

INSTALLAZIONE DEL SEDILE POZZETTO GTTRACK: Pagine 11 — 14

MONTAGGIO SEDILE ERS2

INIzIO

Ola — Fare riferimento all'immagine. Disinstallare i bulloni e le rondelle a forma di cupola M8 preinstallati sullo schienale del sedile. Parti: 1 x schienale

02 - Fare riferimento all'immagine. Tenere saldamente il sedile reclinabile e sollevare la leva del sedile reclinabile. Regolarlo finché non & perpendicolare al fondo del
sedile. Nota: utilizzare un vestito per proteggere la mano durante la regolazione. Rimuovere le etichette di avvertenza una volta effettuata la regolazione. Parti: 1 x fondo
del sedile

03 - Fare riferimento all'immagine. Allineare gli inserti filettati dello schienale del sedile con i fori di montaggio sulle poltrone reclinabili del sedile fissate al fondo del
sedile.

04 - Fare riferimento all'immagine. Avvitare e fissare con 4 bulloni e rondelle a cupola M8 precedentemente disinstallati nel passaggio 01. Parti: 4 bulloni a testa bombata
M8 da 30 mm, 4 rondelle M8.

05 - Fare riferimento all'immagine. Allineare i fori sulle coperture superiori del reclinabile del sedile con i fori filettati sui reclinabili del sedile. Avvitare e fissare con 2 viti a
macchina M5. Parti: 2 coperture superiori del sedile reclinabile, 2 viti a macchina M5 da 12 mm.

06 - Fare riferimento all'immagine. REGOLAZIONE DELLINCLINAZIONE DEL SEDILE. Sollevare entrambe le leve di reclinazione del sedile e regolare lo schienale del
sedile all'angolazione desiderata. Rilasciare le leve per bloccarle in posizione.

INSTALLAZIONE POZZETTO ELITE

01 - Fare riferimento all'immagine. Disinstallare i bulloni e le rondelle che fissano le staffe del sedile Elite al telaio della cabina di pilotaggio e rimuovere le staffe del sedile.

Allentare le maniglie a cricchetto che fissano i gruppi di scorrimento del sedile al telaio della cabina di pilotaggio.

02 - Fare riferimento all'immagine. Sollevare la leva di scorrimento del sedile e far scorrere le guide del sedile completamente all'indietro per accedere ai fori di montag-
gio posteriori sul dispositivo di scorrimento del sedile.

03 - Fare riferimento all'immagine. Allineare i distanziatori del sedile in acciaio con i dadi a T installati sull'abitacolo desiderato. Allineare i fori del cursore del sedile poste-
riore con i distanziali del sedile in acciaio. Fissare e fissare con 2 bulloni M8 a basso profilo. Parti: 2 bulloni a basso profilo M8 da 20 mm, 2 distanziali del sedile in acciaio.
04 - Fare riferimento all'immagine. Far scorrere il sedile fino in fondo per accedere ai fori di montaggio anteriori. Allineare i fori di montaggio anteriori sul dispositivo di
scorrimento del sedile con i dadi a T nell'estrusione anteriore 4040. Posizionare il distanziatore del sedile in acciaio tra I'estrusione 4040 e il cursore del sedile. Fissare e
fissare con 2 bulloni M8 a basso profilo. Parti: 2 bulloni a basso profilo M8 da 20 mm, 2 distanziali del sedile in acciaio.

05 - Fare riferimento all'immagine. Linstallazione del sedile ERS2 & completa.

INSTALLAZIONE SEDILE POZZETTO GTTRACK

01 - Fare riferimento all'immagine. DISINSTALLAZIONE DEL SEDILE GTTRACK. Sollevare la leva di scorrimento del sedile e far scorrere il sedile GTTrack fino in fondo per
accedere ai bulloni anteriori.

02 - Fare riferimento all'immagine. Disinstallare i bulloni anteriori che fissano i cursori del sedile al telaio.

03 - Fare riferimento all'immagine. Sollevare la leva di scorrimento del sedile e far scorrere il sedile GTTrack completamente in avanti per accedere ai bulloni posteriori.
04 - Fare riferimento all'immagine. Disinstallare i bulloni posteriori che fissano i cursori del sedile al telaio.

05 - Fare riferimento all'immagine. Rimuovere il gruppo sedile GTTrack .

06 - Fare riferimento all'immagine. Allineare i fori di montaggio dello slider sedile ERS2 con gli inserti filettati sul telaio GTTrack .

07 - Fare riferimento all'immagine. Far scorrere le guide del sedile ERS2 completamente indietro per accedere ai fori scanalati piu posteriori sui cursori del sedile. Al-
lineare i fori del cursore del sedile posteriore con i distanziali del sedile in acciaio. Fissare e fissare con 2 bulloni M8 a basso profilo.

08 - Fare riferimento all'immagine. Sollevare la leva di scorrimento del sedile e far scorrere il sedile ERS2 completamente indietro per accedere ai fori anteriori.

09 - Allineare i fori centrali del cursore del sedile con i distanziali del sedile in acciaio. Fissare e fissare con 2 bulloni M8 a basso profilo.

10 - Fare riferimento all'immagine. L'installazione del sedile ERS2 & completa.

AVVERTIMENTO

Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare le parti.
In caso di dubbio consulta il video di installazione o contattaci su support@nextlevelracing.com

Assicurati che tutti i punti di montaggio siano allineati correttamente per evitare di torcere il sedile o la fama.
Prestare attenzione durante la regolazione del sedile reclinabile per evitare lesioni.

Disporre e costruire su una superficie piana.

Non forzare le parti insieme.

Evitare bulloni con filettatura incrociata.

ASSISTENZA

VIDEO DI MONTAGGIO. Scansiona il codice QR. bit.ly/ nirbuild
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole all'indirizzo: support@nextlevelracing.com

18



Manual de instrucci del asi ERS2

iSabemos que estds ansioso por empezar a competir! Témese su tiempo con las instrucciones y siga esta guia para ensamblar su producto. Se estara preparando para
el éxito siguiendo el folleto de instrucciones para optimizar completamente su producto. Para el video de montaje, escanee el cédigo QR. bit.ly/nirbuild . _ Siganos.
Escanear cédigo QR

COMPROBACIONES PREVIAS A LA CARRERA

ADVERTENCIA

No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar las piezas.

En caso de duda, consulte el video de instalacién o contdctenos en support@nextlevelracing.com

Aseglrese de que todos los puntos de montaje estén alineados correctamente para evitar torcer el asiento o la fama.
Tenga cuidado al ajustar el asiento reclinable para evitar lesiones.

Disefie y construya sobre una superficie nivelada.

No fuerce las piezas juntas.

Evite los pernos de rosca cruzada.

Si necesita asistencia con su producto, comuniquese con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA

Piezas pequefias no para nifios menores de 3 afios o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.
TABLA DE CONTENIDO

ENSAMBLAJE DEL ASIENTO ERS2: Pdginas 07 — 09

INSTALACION DE ASIENTOS DE CABINA ELITE: Péginas 09 — 11

INSTALACION DEL ASIENTO DE LA CABINA GTTRACK: P4ginas 11— 14

CONJUNTO DE ASIENTO ERS2

COMIENZO

O1a — Consulte la imagen. Desinstale los pernos y arandelas en forma de cuipula M8 preinstalados en el respaldo del asiento. Piezas: 1 x respaldo del asiento

02 - Consulte la imagen. Sostenga firmemente el asiento reclinable y levante la palanca del asiento reclinable. Ajdstelo hasta que quede perpendicular con la parte
inferior del asiento. Nota: Use ropa para proteger su mano mientras ajusta. Retire las etiquetas de advertencia una vez que se haya realizado el ajuste. Partes: 1 x parte
inferior del asiento

03 - Consulte la imagen. Alinee los insertos roscados del respaldo del asiento con los orificios de montaje en los sillones reclinables del asiento unidos a la parte inferior
del asiento.

04 - Consulte la imagen. Atornillelo y asegtrelo con 4 pernos en forma de cuipula M8 y arandelas que desinstalé previamente en el paso 01. Piezas: 4 pernos de cabeza
abovedada M8 de 30 mm, 4 arandelas M8.

05 - Consulte la imagen. Alinee los orificios de las cubiertas superiores del sillén reclinable con los orificios roscados de los sillones reclinables. Atornille y asegurelo con
2 tornillos para metales M5. Piezas: 2 cubiertas superiores para asientos reclinables, 2 tornillos para maquina M5 de 12 mm.

06 - Consulte la imagen. AJUSTE DEL RECLINADOR DEL ASIENTO. Levante ambas palancas del sillén reclinable y ajuste el respaldo del asiento al dngulo deseado.
Suelte las palancas para bloquearlas en su lugar.

INSTALACION DE ASIENTOS DE CABINA ELITE

01- Consulte la imagen. Desinstale los pernos y las arandelas que sujetan los soportes del asiento Elite al marco de la cabina y retire los soportes del asiento. Afloje las
manijas de trinquete que sujetan los ensamblajes deslizantes del asiento al marco de la cabina.

02 - Consulte la imagen. Levante la palanca del deslizador del asiento hacia arriba y deslice los rieles del asiento completamente hacia atrds para acceder a los orificios
de montaje traseros en el deslizador del asiento.

03 - Consulte la imagen. Alinee los espaciadores de asiento de acero con las tuercas en T instaladas en la cabina deseada. Alinee los orificios del deslizador del asiento
trasero con los espaciadores de acero del asiento. Atornillelo y asegtrelo con 2 pernos de perfil bajo M8. Piezas: 2 pernos de perfil bajo M8 de 20 mm, 2 espaciadores
de asiento de acero.

04 - Consulte la imagen. Deslice el asiento completamente hacia atrds para acceder a los orificios de montaje delanteros. Alinee los orificios de montaje delanteros en el
deslizador del asiento con las tuercas en T en la extrusién 4040 delantera. Coloque el espaciador de asiento de acero entre la extrusion 4040 y el deslizador del asiento.
Atornillelo y asegurelo con 2 pernos de perfil bajo M8. Piezas: 2 pernos de perfil bajo M8 de 20 mm, 2 espaciadores de asiento de acero.

05 - Consulte la imagen. La instalacidn de su asiento ERS2 estd completa.

INSTALACION DEL ASIENTO DE LA CABINA GTTRACK

01- Consulte la imagen. DESINSTALACION DEL ASIENTO GTTRACK. Levante la palanca deslizante del asiento y deslice el asiento GTTrack completamente hacia atras
para acceder a los pernos delanteros.

02 - Consulte la imagen. Desinstale los pernos delanteros que sujetan los deslizadores del asiento al marco.

03 - Consulte la imagen. Levante la palanca deslizante del asiento y deslice el asiento GTTrack completamente hacia adelante para acceder a los pernos traseros.

04 - Consulte la imagen. Desinstale los pernos traseros que sujetan los deslizadores del asiento al marco.

05 - Consulte la imagen. Retire el ensamblaje del asiento GTTrack .

06 - Consulte la imagen. Alinee los orificios de montaje del deslizador del asiento ERS2 con las inserciones roscadas en el marco GTTrack .

07 - Consulte la imagen. Deslice los rieles del asiento ERS2 completamente hacia atrds para acceder a los orificios ranurados mds traseros en los deslizadores del asien-
to. Alinee los orificios del deslizador del asiento trasero con los espaciadores de acero del asiento. Atornillelo y asegurelo con 2 pernos de perfil bajo M8.

08 - Consulte la imagen. Levante la palanca deslizante del asiento y deslice el asiento ERS2 completamente hacia atrds para acceder a los orificios delanteros.

09 - Alinee los orificios del deslizador del asiento central con los espaciadores del asiento de acero. Atornillelo y asegurelo con 2 pernos de perfil bajo M8.

10 - Consulte la imagen. La instalacion de su asiento ERS2 esta completa.

ADVERTENCIA

No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar las piezas.

En caso de duda, consulte el video de instalacion o contdctenos en support@nextlevelracing.com

Aseglrese de que todos los puntos de montaje estén alineados correctamente para evitar torcer el asiento o la fama.
Tenga cuidado al ajustar el asiento reclinable para evitar lesiones.

Disefie y construya sobre una superficie nivelada.

No fuerce las piezas juntas.

Evite los pernos de rosca cruzada.

ASISTENCIA

VIDEO DE MONTAJE. Escanea el cédigo QR. bit.ly/nirbuild _
Si necesita mds asistencia con su producto, comuniquese con nuestro amable equipo en: support@nextlevelracing.com

19




support@nextlevelracing.com

Bedienungsanleitung fiir den ERS2-Sitz

Wir wissen, dass Sie begierig darauf sind, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit flir die Anweisungen und befolgen Sie diese Anleitung, um lhr Produkt
zusammenzubauen. Sie werden sich auf den Erfolg einstellen, indem Sie der Anleitung folgen, um lhr Produkt vollstandig zu optimieren. Fiir Montagevideo QR-Code
scannen. bit.ly/ nirbuild . Folge uns. QR-Code scannen

CHECKS VOR DEM RENNEN

WARNUNG

Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen Teile beschadigen kann.

Sehen Sie sich im Zweifelsfall das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com

Stellen Sie sicher, dass alle Befestigungspunkte korrekt ausgerichtet sind, um ein Verdrehen lhres Sitzes oder Rahmens zu vermeiden.
Gehen Sie beim Einstellen der Sitzlehne vorsichtig vor, um Verletzungen zu vermeiden.

Auf einer ebenen Flache auslegen und aufbauen.

Teile nicht mit Gewalt zusammenfiligen.

Vermeiden Sie Quergewindebolzen.

Wenn Sie Unterstlitzung fiir Ihr Produkt benétigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG ERSTICKUNGSGEFAHR

Kleinteile nicht fir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegenstande in den Mund zu nehmen.
INHALTSVERZEICHNIS

ERS2 SITZMONTAGE: Seite 07 — 09

EINBAU DES ELITE COCKPIT SITZES: Seite 09 — 11

GTTRACK COCKPIT SITZ INSTALLATION: Seiten 11 — 14

ERS2 SITZBAUGRUPPE

ANFANG

Ola — Siehe Bild. Entfernen Sie die an der Sitzlehne vorinstallierten M8-Kuppelschrauben und Unterlegscheiben. Teile: 1 x Riickenlehne

02 - Siehe Bild. Halten Sie die Sitzlehne fest und heben Sie den Sitzlehnenhebel an. Stellen Sie ihn so ein, dass er senkrecht zur Sitzflache steht. Hinweis: Verwenden Sie
eine Kleidung, um lhre Hand beim Einstellen zu schiitzen. Warnschilder entfernen, sobald die Einstellung vorgenommen wurde. Teile: 1 x Sitzboden

03 - Siehe Bild. Richten Sie die Gewindeeinséatze der Sitzlehne an den Befestigungslochern der an der Sitzflache befestigten Sitzlehnen aus.

04 - Siehe Bild. Durchschrauben und mit 4 x M8-Kugelkopfschrauben und Unterlegscheiben sichern, die zuvor in Schritt 01 deinstalliert wurden. Teile: 4 x M8-30-mm-Kup-
pelkopfschrauben, 4 x M8-Unterlegscheiben.

05 - Siehe Bild. Richten Sie die Lécher an den oberen Abdeckungen der Sitzlehnen an den Gewindel6chern an den Sitzlehnen aus. Durchschrauben und mit 2 x M5
Maschinenschrauben sichern. Teile: 2 x Sitzlehnenabdeckungen, 2 x M5 12 mm Maschinenschrauben.

06 - Siehe Bild. EINSTELLUNG DER SITZLEHNE. Heben Sie beide Sitzneigungshebel an und stellen Sie die Sitzlehne auf den gewiinschten Winkel ein. Lassen Sie die
Hebel los, um sie zu verriegeln.

ELITE COCKPIT SITZ INSTALLATION

01- Siehe Bild. Entfernen Sie die Schrauben und Unterlegscheiben, mit denen die Elite-Sitzhalterungen am Cockpitrahmen befestigt sind, und entfernen Sie die Sitzhal-
terungen. Losen Sie die Ratschengriffe, mit denen die Sitzgleiterbaugruppen am Cockpitrahmen befestigt sind.

02 - Siehe Bild. Heben Sie den Sitzgleithebel an und schieben Sie die Sitzschienen ganz nach hinten, um Zugang zu den hinteren Befestigungsléchern am Sitzgleiter zu
erhalten.

03 - Siehe Bild. Richten Sie die Stahl-Sitzabstandshalter mit den am gewiinschten Cockpit installierten T-Muttern aus. Richten Sie die Locher des hinteren Sitzgleiters mit
den Stahlsitz-Distanzstlicken aus. Durchschrauben und mit 2 x M8 Flachprofilschrauben sichern. Teile: 2 x M8 20 mm Flachprofilschrauben, 2 x Stahl-Sitzabstandshalter.
04 - Siehe Bild. Schieben Sie den Sitz ganz nach hinten, um Zugang zu den vorderen Befestigungslochern zu erhalten. Richten Sie die vorderen Befestigungslécher am
Sitzgleiter mit den T-Muttern im vorderen 4040-Profil aus. Platzieren Sie den Stahl-Sitzabstandshalter zwischen dem 4040-Profil und dem Sitzgleiter. Durchschrauben und
mit 2 x M8 Low Profile Bolts sichern. Teile: 2 x M8 20 mm Flachprofilschrauben, 2 x Stahl-Sitzabstandshalter.

05 - Siehe Bild. Die Installation lhres ERS2-Sitzes ist abgeschlossen.

GTTRACK COCKPIT SITZ INSTALLATION

01- Siehe Bild. GTTRACK SEAT DEINSTALLIEREN. Heben Sie den Sitzschieberhebel an und schieben Sie den GTTrack- Sitz ganz nach hinten, um Zugang zu den vor-
deren Bolzen zu erhalten.

02 - Siehe Bild. Entfernen Sie die vorderen Schrauben, mit denen die Sitzgleiter am Rahmen befestigt sind.

03 - Siehe Bild. Heben Sie den Sitzschieberhebel an und schieben Sie den GTTrack- Sitz ganz nach vorne, um Zugang zu den hinteren Bolzen zu erhalten.

04 - Siehe Bild. Entfernen Sie die hinteren Schrauben, mit denen die Sitzgleiter am Rahmen befestigt sind.

05 - Siehe Bild. Entfernen Sie die GTTrack-Sitzbaugruppe .

06 - Siehe Bild. Richten Sie die Befestigungsldcher des ERS2-Sitzgleiters mit den Gewindeeinsdtzen am GTTrack -Rahmen aus.

07 - Siehe Bild. Schieben Sie die ERS2-Sitzschienen ganz nach hinten, um Zugang zu den hintersten Langldchern an den Sitzgleitern zu erhalten. Richten Sie die Lécher
des hinteren Sitzgleiters mit den Stahlsitz-Distanzstiicken aus. Durchschrauben und mit 2 x M8 Low Profile Bolts sichern.

08 - Siehe Bild. Heben Sie den Sitzschieberhebel an und schieben Sie den ERS2-Sitz ganz nach hinten, um Zugang zu den vorderen Lochern zu erhalten.

09 - Richten Sie die mittleren Sitzgleiterlocher mit den Stahlsitz-Distanzstiicken aus. Durchschrauben und mit 2 x M8 Low Profile Bolts sichern.

10 - Siehe Bild. Die Installation lhres ERS2-Sitzes ist abgeschlossen.

WARNUNG

Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen Teile beschadigen kann.

Sehen Sie sich im Zweifelsfall das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com

Stellen Sie sicher, dass alle Befestigungspunkte korrekt ausgerichtet sind, um ein Verdrehen lhres Sitzes oder Rahmens zu vermeiden.
Gehen Sie beim Einstellen der Sitzlehne vorsichtig vor, um Verletzungen zu vermeiden.

Auf einer ebenen Flache auslegen und aufbauen.

Teile nicht mit Gewalt zusammenfiigen.

Vermeiden Sie Quergewindebolzen.

HILFE

MONTAGEVIDEO. Scannen Sie den QR-Code. bit.ly/nirbuild _
Wenn Sie weitere Unterstiitzung fiir Ihr Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

20



Video Instruction: bit.ly/nirbuild

ERS2S— NEUIREHEAS
Mi=BlEHRI-HL—REBHI-VWEBoTWET CEFO>TWEY IR ZMNT THRABEZES A COA T FICR>THBEMAIL TTIE SV BURGHRE ICE > TRAEZTT
2IIRBLTIET RIINDOEFEEEZ DA TETETMMAILTEEIZ.QRO—FEXF v LTLEE L, bit.ly/nlrbuild . _7#0—93%, QROA—FEXFv>

L—ZEDFIvY
g

-]

MO TBLM@MIRIB I BAIREMD H BT D HHAILTICBBH TEZFERALBWVTIE I,
Eiﬁﬁb"?ﬁéf%éti\HRDNHE?ZI”&%E@?%?J\supPort@nextlevelracing.com FTHEBULEHELIEEL,
S—MREEHRLENBVESIIRTOEDFIFRA U IDELLEREBEINTVWRZ EERERL TS,
=k VOSAF—HRABITZEEFTHZELBRVLSITEEL TS,

FESBEICLITINCTHERELED,

IN—=YEEBICEHhERVNTEEL,

JORZLw RRILMEEHF TS,

BRICET 3 R— MR BEARBZE L. support@nextlevelracing.com D 7L VR = F—LICTERE I,

EEER0fR
BRBOHEFHEPBNSNBVHOZOICANSEADH 375 ICIFBELTVEE Ao

B

ERS2 >—k 72T 07T ~ 09 R—2
IU—bkdyIEYk >—hOEDHIF:09 ~ 11 R—=2
GTTRACK v o EY S —hOEOfHF: 11 ~ 14 R—=

;B;Zé*’/—b 7TV

=l

Ola- BREBRBRL ISV O— MY IIZHESDNEHEDFITFENTVS M8 R—LBIRILN Dy v —ZEDALET/N—V: 1 X = N\wD

02 - B ZBRLKIESVW O — ) ITAMF—Z LoD eiFE . O— RIS VT LN—Z EIFE . O— MRMACEAICR DS SICHABL TSV F: ARPITF =
RETB-DICHEFAL LISV RABRIEESEINILZREIDNLTLIETV N—=Y: 1x — MR A

03 - B8R L KKIETV =NV IDR I EAS I — b O—MRRAICEDFIF SN — M) OSAF—DEDFIFRICEDEE T,

04 - B ZBRL KISV ATy 01 TEDA LTz 4 Xx M8 R—LERILNE Ty v —THRILETREIEL F .30 4 x M8 30mm K—L AYR R)L4x M8 Tvrv—,
05- BEEZBRBL TSIV O—M IS4+ — by T AN—DRZI—F VISA4F—DRIRNUICEDEE T RILNTEEL 2 XM NRITEELE T /N—V:2x —
c)OSAZD Ty FHN—=2x M5 12mm /N,

06 - Egﬁff;ﬁ LTLIEE Vo= ISAF—ABBHADI— b VISA =T LN—=EFHE EIF T O— b Ny o2 FL0AEICAELET LN—EZRLTRREDAE
ey m % o

IU—F JyIEyk o— OO ‘ ‘

01- BEEBRBL TSIV TU—r =~ 757 ybZ2dv Yk JL—LICEELTVWRRILEEDYy S v—FEBRDOA L O—F TSy R ERDALE T, O — bk X504
— 72 IVEIYIEYE TL—LICEELTWESFTvh AYRILEEHET,

02 - B ZBRLKIETV O —k RZAX— LN—ZHFEEIF O—h LI EZREBEFTATAREIETUI— b A4 —DEIBEDFIFRICTIEALET,

03 - BfFEERLKIETVRAF =)L o—k AR—H—2BWO AV IEYMIERDF TSN T FyMIBHhEEFT VT o—k AZAE—DNREIF—IL O—k AR—1F
—ICEDEFETRILMNTEEL.2XxM8 O— 7O 770IL RILMCEELET./3—Y: 2x M8 20mm O—FA 77 ILARILI 2 X ZF =)L —hZAR—H—,

04 - EREBRLKKIESTV. O MRBETASAREIEUHEOBRDMIINICTIEALET . >—k X504 —070O Y FRD[IFNZT7O M 4040 BLELD T vk
IZEDEET, 4040 HHM LS — b RZAA—DBIZRF—IL — bk AR—Y—ERBLF I RILNTEAEL.2xM8 O— FO77IL RILMTEEL £, /N—V: 2x M8
20mm O—78771L RILM2Xx ZF—)L & —k ZR—H—,

05 - B EESB LTIV ERS2 >— OO AT LE LT,

GTTRACK JvoEy Fo—FORD{F T X
01- BfEZBRLTKIEE WV GTTRACK > —bDT7UA VA= )Loo— bk X544 — LIN—%HFE LI, GTTracky— b Z2RBEFTRAZARIETTAOVN RILMITIEAL

7,

02 - EfEBBL TSIV O—h RZ1/4—%TL—LICEELTWVWR 70>k ARILNEERDA L E T,

03-EREBBLTKIETV.O—k X514 — LN—%EF5 LI GTTracky— 2RI A ICREICRTA RSB TEERILNMITIERLET,
04 - B SR L TKIE TV O—k RS54 4—%2 7L —AICEAELTWSEIARILNEERDOALE T,

05 - EREBHBL TSV, GTTrack>—k 7V TUERDALET,

06 - B Z BB L TKIEE W, ERS2 > — bk RZAA—DEDHIFNZGCTTrack 7L — LD [ EA > —MMIHEHEET,

07 - Ef§EBBL T IV ERS2 ¥ —k L—ILEREFTASARIB U I—F X544 —D—BBIDRNIITIEALET T —h R5A4—DRERAF—)L ¥ —
k AR—H—ICEDLEEF T RILNTEEL.2Xx M8 O— FO770IL RILMCREELE T,

08 - EfRZBRLTIEE V. O— b X504 — LN—%FE EIFERS2 O— M REEFTASIRIETHIEDONICTIVEALET,
09-FRDI—k RZAX—DRNEIF—IL O—hk AR—HF—|ZEDLEEIRILNTEEL.2XxM8 O— 7O77)L RILNTEELE T,
10 - EffRESBLTLEE WV, ERS2 O —FOEDFITHZT LE LT

2E

DT ITDEEMMIEIETIABEMEN BB D AL TUCEHTEZERALAVWTIE T L,
Eiﬁﬁb"?ﬁéf%éti\HRDNHE?ZI”&%E@?%?J\supPort@nextlevelracing.com FTHEBULEHELIEEL,
S—MREEHNRLENBVESIIRTOEDFIFRA U IDELKEREBEINTVWSZ EERER LTS,
=k VOSAF—HRABTZEEENTHZLBRVLSITEEL TS,
FESBEICLITINCTHERELED,

IN—=YEEBICEHhERVNTEEL,

JORZLw RRILMMEEHF TS,

k-2
HAITETH, QR A—RZEXF v LET, bit.ly/nlrbuild _
H]RIIDOVWTESICHR— MR BABEIF. TL YR —BF— LFTITEELIZ L) support@nextlevelracing.com

21



support@nextlevelracing.com

Manual de instrugdes do assento ERS2

Sabemos que vocé estd ansioso para comecar a correr! Leve o seu tempo com as instrucdes e siga este guia para montar seu produto. Vocé estara se preparando para
o sucesso seguindo o manual de instru¢des para otimizar totalmente seu produto. Para video de montagem, escaneie o cédigo QR. bit.ly/nirbuild . _ Siga-nos. Digitalize o
cédigo QR

VERIFICAGOES PRE-CORRIDA

AVISO

Por favor, ndo use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as pecas.

Em caso de duvida consulte o video de instalacdo ou contacte-nos em support@nextlevelracing.com

Certifique-se de que todos os pontos de montagem estejam alinhados corretamente para evitar torcer o assento ou a tampa.
Tome cuidado ao ajustar o assento reclindvel para evitar ferimentos.

Disponha e construa em uma superficie plana.

Na&o force as pecas juntas.

Evite parafusos de rosca cruzada.

Se vocé precisar de suporte com seu produto, entre em contato com nossa equipe amigdvel em: support@nextlevelracing.com

AVISO RISCO DE CHOQUE

Pecas pequenas ndo para criancas menores de 3 anos ou qualquer pessoa que tenha tendéncia a colocar objetos ndo comestiveis na boca.
INDICE

CONJUNTO DE ASSENTOS ERS2: Pdginas 07 - 09

INSTALACAO ELITE COCKPIT SEAT: Paginas 09 — 11

INSTALACAO DO ASSENTO DO COCKPIT GTTRACK: Paginas 11— 14

CONJUNTO DE ASSENTO ERS2

COMEGCAR

O1a — Consulte a imagem. Desinstale os parafusos e arruelas em forma de cuipula M8 pré-instalados no encosto do banco. Pecas: 1 x assento traseiro

02 - Consulte a imagem. Segure firmemente o assento reclindvel e levante a alavanca do assento reclindvel. Ajuste-o até que fique perpendicular com a parte inferior do
assento. Nota: Use uma roupa para proteger sua mdo durante o ajuste. Remova as etiquetas de aviso assim que o ajuste for feito. Partes: 1 x assento inferior

03 - Consulte a imagem. Alinhe as inser¢des rosqueadas do encosto do assento com os orificios de montagem nas poltronas reclindveis anexadas a parte inferior do
assento.

04 - Consulte a imagem. Aparafuse e prenda com 4 parafusos e arruelas em forma de cuipula M8 desinstalados anteriormente na etapa 01. Pegas: 4 parafusos de cabega
de cuipula M8 de 30 mm, 4 arruelas M8.

05 - Consulte a imagem. Alinhe os orificios nas tampas superiores das poltronas reclindveis com os orificios rosqueados nas poltronas reclindveis. Aparafuse e prenda
com 2 parafusos de maquina M5. Pegas: 2 x tampas superiores do assento reclindvel, 2 x parafusos de maquina M5 12mm.

06 - Consulte a imagem. AJUSTE DA RECLINACAO DO ASSENTO. Levante ambas as Alavancas da Reclinacdo do Assento e ajuste o Encosto do Assento para o angulo
desejado. Solte as alavancas para travar no lugar.

INSTALAGCAO DO ASSENTO DO COCKPIT ELITE

01- Consulte a imagem. Desinstale os parafusos e arruelas que prendem os suportes do assento Elite a estrutura do cockpit e remova os suportes do assento. Afrouxe
as algas de catraca que prendem os conjuntos deslizantes do assento a estrutura da cabine.

02 - Consulte a imagem. Levante a Alavanca do Deslizador do Assento e deslize os trilhos do Assento totalmente para trds para acessar os orificios de montagem tra-
seiros no Deslizador do Assento.

03 - Consulte a imagem. Alinhe os espagadores do assento de ago com as porcas em T instaladas no cockpit desejado. Alinhe os orificios do Deslizador do Assento Tra-
seiro com os Espacadores do Assento de Aco. Aparafuse e prenda com 2 x parafusos M8 de baixo perfil. Pecas: 2 x parafusos M8 20mm de baixo perfil, 2 x espacadores
de assento de aco.

04 - Consulte a imagem. Deslize o assento totalmente para trds para acessar os orificios de montagem dianteiros. Alinhe os orificios de montagem dianteiros no De-
slizador do Assento com as porcas em T na extrusao frontal 4040. Coloque o espacgador do assento de aco entre a extrusdo 4040 e o controle deslizante do assento.
Aparafuse e prenda com 2 x parafusos M8 de baixo perfil. Pecas: 2 x parafusos de perfil baixo M8 20mm, 2 x espacador de assento de ago.

05 - Consulte a imagem. A instalagdo do ERS2 Seat estd concluida.

INSTALAGCAO DO ASSENTO DO COCKPIT GTTRACK

01- Consulte a imagem. DESINSTALACAO DO ASSENTO GTTRACK. Levante a alavanca deslizante do assento e deslize o assento GTTrack totalmente para trés para
acessar os parafusos dianteiros.

02 - Consulte a imagem. Desinstale os parafusos frontais que prendem os controles deslizantes do assento ao quadro.

03 - Consulte a imagem. Levante a alavanca deslizante do assento e deslize o assento GTTrack totalmente para frente para acessar os parafusos traseiros.

04 - Consulte a imagem. Desinstale os parafusos traseiros que prendem os controles deslizantes do assento ao quadro.

05 - Consulte a imagem. Remova o conjunto do assento GTTrack .

06 - Consulte a imagem. Alinhe os orificios de montagem do Deslizador do Assento ERS2 com as inserc8es rosqueadas na estrutura do GTTrack .

07 - Consulte a imagem. Deslize os trilhos do assento ERS2 totalmente para trds para acessar os orificios mais entalhados traseiros nos controles deslizantes do assento.
Alinhe os orificios do Deslizador do Assento Traseiro com os Espacadores do Assento de Aco. Aparafuse e prenda com 2 x parafusos M8 de baixo perfil.

08 - Consulte a imagem. Levante a alavanca deslizante do assento e deslize o assento ERS2 totalmente para trds para acessar os orificios frontais.

09 - Alinhe os orificios centrais do Deslizador do Assento com os Espacadores do Assento de Aco. Aparafuse e prenda com 2 x parafusos M8 de baixo perfil.

10 - Consulte a imagem. A instalacdo do ERS2 Seat estd concluida.

AVISO

Por favor, ndo use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as pecas.

Em caso de duvida consulte o video de instalacdo ou contacte-nos em support@nextlevelracing.com

Certifique-se de que todos os pontos de montagem estejam alinhados corretamente para evitar torcer o assento ou a tampa.
Tome cuidado ao ajustar o assento reclindvel para evitar ferimentos.

Disponha e construa em uma superficie plana.

Nd&o force as pecas juntas.

Evite parafusos de rosca cruzada.

ASSISTENCIA

VIDEO DE MONTAGEM. Digitalize o cédigo QR. bit.ly/nirbuild _
Se vocé precisar de mais suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com

22



Video Instruction: bit.ly/nirbuild

PyxoBopacTBO no 3kcnayatauum cupgeHbs ERS2

Mbl 3HaeM, UTO Bbl XOTUTE HayaTb FOHKY! He ToponuTech ¢ MHCTPYKUMAMU U cneayiiTe 3TOMY PYKOBOACTBY, UTOObI cO6paTh CBOM NPOAYKT. Bbl HacTpouTte cebs Ha ycnex,
cneays 6ykneTy ¢ UHCTPYKLMSMU, YTOObI MOMHOCTBIO ONTUMU3NPOBAaTL CBOW NPoAyKT. [Ans Buaeo c6opku otckaHupyite QR-kopa. bit.ly/nirbuild . _ MoanuceiBaiTech Ha
Hac. CkaHupoBaTtb QR-koza

NMPEArOHOYHbLIE MPOBEPKUA

NPEAYNPEXXAEHUE

MoxanyicTa, He UCNONb3YiiTe 3NEeKTPOUHCTPYMEHTBLI ANst COOPKU, Tak Kak YpeamepHas 3aTshkka MOXeT NoBpeanTb AeTanu.

Ecnu Bbl COMHeBaeTech, MOCMOTPUTE BUAEO MO YCTAHOBKE UMW CBSHXKUTECH C Hamu Mo afpecy support@nextlevelracing.com.
Ybeamtech, 4TO BCe TOYKMN KPEMNMEHNS BbIPOBHEHbI NPABUIIbHO, YTODObLI HE CKPYTUTL CUAEHbE UMK pamy.

ByAbTe 0CTOPOXHbI MPU PerynMpoBKe CMUHKK CUAEHbS, 4TOBbI n3bexaTb TpaBMm.

Pa3noxuTb 1 NOCTPOUTb Ha POBHOW MOBEPXHOCTMU.

He ckpennsinte getanu cunomn.

W3bBeraiite 6oNTOB C NonepeyHol pesbboii.

Ecnu Bam TpebyeTca noaaepxka no Ballemy npoaykTy, CBAXMUTECH C Hallel APY>KHOM KOMaH/AoM No agpecy: support@nextlevelracing.com

NPEAYNPEXXAEHUE ONACHOCTb YAYLUbA

Menkuve petanu He npeHasHaYeHbl ANa AeTei Mnaawe 3 1eT UK UL, CKNTOHHbIX 6paTh B POT HeCbeAo6HbIe NpeaMeThl.
OMNABNEHVE

CWOEHBE ERS2 B CBEOPE: cTp. 07 — 09

YCTAHOBKA CMAEHbSA ELITE COOPIT: CtpaHuubl 09 — 11

YCTAHOBKA CMAEHbA B KABMHE GTTRACK: cTp. 11-14

CUAEHDBE ERS2 B CEOPE

HAYANO

Ola — cM. nzobpaxeHne. CHUMUTE KynonoobpasHble 60nTbl M8 U Waiibbl, NpeaBapuTeIbHO YCTAHOB/IEHHbIE Ha CMIMHKE cuaeHbs. HYacTu: 1 X CnMHKa cnaeHbs

02 - Cm. nzobpaxeHnune. Kpenko yaepxvBante CNMHKY CUAEHbS Y NOAHUMUTE pblyar Hak1oHa cuaeHbsa. OTperynupyinte ero, noka oH He ByaeT nepneravkynspeH
HWXKHel YacTn cuaeHbs. MNprmMedanne. Micnonb3yite ogexay, YTo6bl 3alWMUTUTL PYKY BO BPEMS PErYIMPOBKU. YaanuTte npeaynpexpaoLlle STUKETKN Noce BblNoHEHNS
perynupoBku. [letanu: 1 X HUXKHSAS YacTb CUaeHbs

03 - Cm. nsobpaxerune. CoBmectute peab6oBble BCTABKMU CMIUHKM CUAEHBSA C MOHTaXXHbIMW OTBEPCTUAMM Ha CMIMHKaX CUAEHbS, MPUKPENIEHHbIX K HUXKHEeR YacTu
CcUaeHbS.

04 - CM. nsobpaxeHune. BeepHute 1 3akpenute ¢ NomoLlpbto 4 601TOB € KynonoobpasHbiMu ronoskamu M8 1 waib, paHee CHATbIX Ha ware 01. [Jetanu: 4 6onta ¢
Kynonoo6pasHbimu ronoskamv M8 30 MM, 4 wanbbl M8.

05 - Cm. nsobpaxerume. CoBMeCTUTE OTBEPCTUS HA BEPXHUX KPbILLKaX OTKUABIBAIOLLMXCA CUAEHWI C Pe3b6OBbLIMKU OTBEPCTUSMU Ha OTKUALIBAIOLMNXCS CUAEHBAX.
Bkpytute 60T 1 3akpenuTe 2 KpenexHbiMn BUuHTamu M5. leTanu: 2 BEPXHUX KPbILLKN 4715 OTKUAbIBAIOLLUMXCS CUAEHUI, 2 KpeneXHbIX BuHTa M5 12 mm.

06 - Cm. nsobpaxerune. PEFY/IMPOBKA CUAOEHbBS. MNMogHumunTe o6a pblvara Hak/ioHa CUAEHbSA 1 OTPErynmpyinTe CNHKY CUAEHbSA NOA HYXHbIM yrnom. Otnycture
pblvaru, 4To6bl 3adPrKCMPOBaTL UX Ha MecTe.

YCTAHOBKA CUAEHDbSA ELITE B KABUHE

01- CMm. nsobpaxeHne. CHuMmTe 60NThl U Waibbl, KpensLume KPOHLUTENHbI caeHbs Elite k pame KabuHbl, U CHUMUTE KPOHLUTEWHbBI cufeHbs. Ocnabbte xpanosble
PYKOATKM, Kpensuine y3/bl NON3YHKOB CUAEHbS K paMe KOKMNuTa.

02 - Cm. usobpaxerue. MNMogHMMUTE pblyar NON3yHKa CUAEHbSA BBEPX M CABUHLTE HanpaBsoWwmne CueHbs NONHOCTBIO Ha3a/, YTOObl NOYYUTb AOCTYN K 384HUM
MOHTaXXHbIM OTBEPCTUAM Ha MON3YHKE CUAEHbS.

03 - CM. nsobpaxeHne. CoBmecTuTe cTanbHble NPOKNaakn cngeHbs ¢ T-o6pasHbIMy raiikamu, yCTaHOBIEHHbIMU Ha HY>XKHOW kabuHe. CoBMecTUTe OTBEPCTUS cnangepa
3aiHero cMeHbs COo CTallbHbIMU NPOKNaaKamu cuaeHbs. MNMpukpyTuTe 1 3akpenute ABYMS HU3KonpoduabHbiMu 6ontamn M8. letanu: 2 Hu3konpodunbHbix 6onta M8 20
MM, 2 CTasbHbIX NPOKaAKu ceana.

04 - CM. nsobpaxeHne. CaBunHbTE CMAEHbe NOMHOCTbIO Ha3as, YToObl MONYUYNTb AOCTYN K NepefHUM MOHTaXHbIM oTBepcTuaM. CoBMeCTUTe nepegHne MOHTaXxHble
OTBEPCTUSA Ha NON3YHKe cuaeHbs ¢ T-06pa3HbiMU raikamu Ha nepegHem BbicTyne 4040. MNomecTnTe cTanbHyo Npoknaaky ceana mexay npodunem 4040 1 NoN3yHKOM
cepnna. MpukpyTnTe 1 3aKpenuTe ABYMS HU3KONPOodUnbHbiMu 6ontamm M8. [letanu: 2 HU3KoNpodunbHbix 6onta M8 20 MM, 2 cTanbHbIX NPOKNaAKK ceana.

05 - Cm. n3obpaxeHue. YctaHoBka Ballero mecta ERS2 3aBeplueHa.

YCTAHOBKA CUAEHbSA B KABUHE GTTRACK

01- Cm. nsobpaxenve. YAANEHWNE CUOEHBA GTTRACK. MogHnMuTe pblyar nonsyHka cuaeHbs U caBuHbTe cnpaeHbe GTTrack MOMHOCTbIO Ha3ag, YTobbl NoAyYnTb
AOCTYN K nepeaHum 6onTam.

02 - Cm. nsobpaxerune. CHUMUTE nepeaHne 60NTbl, KpensLme NonsyHKN CUAEHbS K pame.

03 - CM. nsobpaxkeHue. NMogHMMUTE pblyar Non3yHka cuaeHbs u caBuHbTe cngerbe GTTrack nonHOCTbIO Bnepea, YTo6bl MONy4YnTb AOCTYN K 3a4HMM 6onTam.

04 - Cm. nsobpaxeHune. CHumuTe 3aaHve 60NTbl, KpensaLime NON3YHKN CUAEHbSA K pame.

05 - Cm. usobpaxerue. CHumute cuaeHbe GTTrack B c6ope.

06 - Cm. nzobpaxeHune. CoBMeCTUTE MOHTaXHble OTBepPCTUA cnaigepa cngerHbs ERS2 ¢ pesb6oBbiMy BCcTaBkaMu Ha pame GTTrack .

07 - Cm. uso6paxeHnue. CasuHbTe Hanpasnsiowme cnaeHbs ERS2 no ynopa Hasag, 4To6bl NOMYYnThb AOCTYN K CaMblM 3aAHUM NPOPE3HbIM OTBEPCTUAM Ha
Hanpasnsiowmx cuaeHba. CoBMeCTUTE OTBEPCTUA NMOM3YHKa 3aAHEro CMAeHbs CO CTaslbHbIMU MPOKIaaKaMu cueHbs. MpukpyTute 1 3akpenurte AByMs
Hu3konpodunbHbIMKM 6onTammn M8.

08 - Cm. n3obpaxeHve. MoaHUMKTE pblyar NON3yHKa CMAeHbSA U cABUHBLTE cnaeHbe ERS2 nonHocTbio Hasaf, YTo6bl MOAYYUTb AOCTYN K NEPEAHUM OTBEPCTUAM.
09 - CoBMecCTUTE CpefiHVe O0TBEPCTUSA NMON3yHa CUAEHbS CO CTasNlbHbIMU NMPOKIaaKaMu cuaeHbs. MNprKpyTUTe 1 3akpenuTe ABYMSA HU3KOMPodUbHbIMU GonTamu M8.
10 - Cm. usobpaxkeHune. YctaHoBKa Ballero mecta ERS2 3aBeplueHa.

MNPEAYNPEXXAEHUE

MoxanyincTa, He UCNONb3yNTe SNEKTPOUHCTPYMEHTbI AN COOPKM, Tak Kak UpeamepHas 3aTskka MOXeT NoBpeaunTb AeTanu.
Ecnu Bbl COMHeBaeTech, MOCMOTPUTE BUAEO MO YCTAHOBKE UMW CBSHXXUTECH C Hamu Mo aapecy support@nextlevelracing.com.
Y6eamTech, YTO BCe TOYKU KPEMMEHNS BbIPOBHEHBI NPABUITIbHO, YTOObLI HE CKPYTUTb CUAEHBE UMK pamy.

ByabTe 0CTOPOXHbI NPU perynnpoBKe CINHKN CUAEHBS, YTOGbI n3bexaTtb TpaBM.

Pa3noxuTb 1 NOCTPOUTL Ha POBHON MOBEPXHOCTY.

He ckpennsinte getanu cunomn.

W3bBeraiite 6oNTOB C NonepeyHol pesbboii.

nomoub

BWAEO CBOPKW. OTckaHupyiite QR-kopa. bit.ly/nirbuild _
Ecnu Bam TpebyeTcs AononHUTeNbHasa NogaepXkKa no BallemMy NpoayKTy, CBSXUTECh C Hallel APY>XKHOW KOMaHAowM Nno agpecy: support@nextlevelracing.com

23



support@nextlevelracing.com

ERS2 Koltuk Kullanim Kilavuzu B
Yarisa baslamak icin istekli oldugunuzu biliyoruz! Talimatlara zaman ayirin ve rintiniizii monte etmek icin bu kilavuzu izleyin. Urlinlintizli tamamen optimize etmek igin
talimat kitapgigini izleyerek kendinizi basariya hazirlayacaksiniz. Montaj videosu i¢in QR kodunu tarayin. bit.ly/nlrbuild . _ Bizi takip et. QR kodunu tarayin

YARIS ONCESi KONTROLLER

UYARI

Asiri skkma parcalara zarar verebileceginden liitfen montaj igin elektrikli aletler kullanmayin.

Sipheniz varsa kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.

Koltugunuzu veya sohretinizi biikmemek igin tim montaj noktalarinin dogru sekilde hizalandigindan emin olun.

Yaralanmalari 6nlemek icin Koltuk Yastigini ayarlarken dikkatli olun.

Diiz bir ylizeye yerlestirin ve insa edin.

Parcalari birbirine zorlamayin.

Capraz digli civatalardan kaginin.

Uriintinizle ilgili herhangi bir destege ihtiyaciniz varsa, liitfen su adresten giiler yiizlii ekibimizle iletisime gegin: support@nextlevelracing.com

UYARI BOGULMA TEHLIKESIi

Kuglk parcalar, 3 yasindan kiictik cocuklar veya yenmeyen nesneleri agizlarina gétiirmeye meyilli kisiler icin uygun degildir.
ICINDEKILER

ERS2 KOLTUK MONTAJI: Sayfa 07 — 09

ELITE KOKPIT KOLTUK MONTAJI: Sayfa 09 — 11

GTTRACK KOKPIT KOLTUK MONTAJI: Sayfa11-14

ERS2 KOLTUK MONTAJI

BASLAT

O1a — Resme bakin. Koltuk Arkaligina dnceden takilmis olan M8 Kubbe Sekilli Civatalari ve Pullari ¢ikarin. Pargalar: 1 x Koltuk Arkasi

02 - resme bakin. Koltuk Yatirma Kolunu sikica tutun ve Koltuk Yatirma Kolunu yukari kaldirin. Koltuk Alti ile dik olana kadar ayarlayin. Not: Ayarlama sirasinda elinizi koru-
mak icin bir giysi kullanin. Ayar yapildiktan sonra uyari etiketlerini ¢ikarin. Parcalar: 1 x Koltuk Alti

03 - Resme bakin. Koltuk Arkasi disli ekleri, Koltuk Tabanina takili Koltuk Yatirma Koltuklarindaki montaj delikleriyle hizalayin.

04 - resme bakin. Adim O1'de daha &nce kaldirilan 4 x M8 Kubbe $ekilli Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 4 x M8 30mm Kubbe Basli Civata, 4 x M8 Pul.
05 - Resme bakin. Koltuk Yastigi Ust Kapaklarindaki delikleri, Yatar Koltuklardaki disli deliklerle hizalayin. 2 x M5 Makine Vidast ile vidalayin ve sabitleyin. Parcalar: 2 x
Koltuk Yatirma Ust Kapaklari, 2 x M5 12mm Makine VidasI.

06 - Resme bakin. KOLTUK YATAK AYARI. Her iki Koltuk Yatirma Kolunu kaldirin ve Koltugu istediginiz aciya ayarlayin. Yerine kilittemek icin kollar birakin.

ELITE KOKPIT KOLTUK TAKIMI

01- resme bakin. Elit Koltuk Braketlerini kokpit cercevesine sabitleyen Civatalari ve Pullari sokiin ve Koltuk Braketlerini ¢ikarin. Koltuk Siirgii Tertibatlarini kokpit cergeves-
ine sabitleyen Circir Kollarini gevsetin.

02 - Resme bakin. Koltuk Kaydirici Kolunu yukari kaldirin ve Koltuk Kaydiricisindaki arka montaj deliklerine erismek igin Koltuk raylarini tamamen geriye dogru kaydirin.
03 - Resme bakin. Celik Koltuk Ara Parcalarini istenen kokpite takili T-Somunlarla hizalayin. Arka Koltuk Sirgl deliklerini Celik Koltuk Ara Parcalari ile hizalayin. 2 x M8
Dustlk Profilli Civata ile civatalayin ve sabitleyin. Parcalar: 2 x M8 20mm Distik Profilli Civata, 2 x Celik Koltuk Ara Pargasl.

04 - resme bakin. On montaj deliklerine erismek icin koltugu tamamen geriye kaydirin. Koltuk Kaydiricisindaki én montaj deliklerini 6n 4040 ekstriizyondaki T-Somunlarla
hizalayin. Celik Koltuk Ara Parcasini 4040 ekstriizyon ve Koltuk Kaydiricisi arasina yerlestirin. 2 x M8 Duislk Profilli Civata ile civatalayin ve sabitleyin. Parcalar: 2 x M8
20mm Distik Profilli Civata, 2 x Celik Koltuk Ara Parcasi.

05 - Resme bakin. ERS2 Koltuk kurulumunuz tamamlandi.

GTTRACK KOKPIT KOLTUK MONTAJI

01- resme bakin. GTTRACK KOLTUK CIKARIN. On Civatalara erismek icin Koltuk Kaydirici Kolunu kaldirin ve GTTrack Koltugunu tamamen geriye dogru kaydirin.
02 - resme bakin. Koltuk Sirglilerini gcerceveye sabitleyen 6n Civatalari ¢ikarin.

03 - Resme bakin. Koltuk Stirgli Kolunu kaldirin ve arka Civatalara erismek icin GTTrack Koltugunu tamamen ileri kaydirin.

04 - resme bakin. Koltuk Siirgiilerini gergeveye sabitleyen arka Civatalari ¢ikarin.

05 - Resme bakin. GTTrack Koltuk Tertibatini ¢ikarin .

06 - Resme bakin. ERS2 Koltuk Kaydirici montaj deliklerini GTTrack ¢ercevesindeki disli uglarla hizalayin.

07 - resme bakin. Koltuk Strgtleri Gizerindeki en arka yarikl deliklere erismek icin ERS2 Koltuk raylarini tamamen geriye kaydirin. Arka Koltuk Sirgi deliklerini Celik Koltuk
Ara Parcalari ile hizalayin. 2 x M8 Diistik Profilli Civata ile civatalayin ve sabitleyin.

08 - resme bakin. Koltuk Kaydirici Kolunu kaldirin ve 6n deliklere erismek icin ERS2 Koltugunu tamamen geriye dogru kaydirin.

09 - Orta Koltuk Kaydirici deliklerini Celik Koltuk Ara Parcalari ile hizalayin. 2 x M8 Distik Profilli Civata ile civatalayin ve sabitleyin.

10 - resme bakin. ERS2 Koltuk kurulumunuz tamamlandi.

UYARI

Montaj icin lttfen elektrikli aletler kullanmayin, ¢linkl asiri sikma parcalara zarar verebilir.

Stpheniz varsa kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.
Koltugunuzu veya séhretinizi blikmemek i¢in tim montaj noktalarinin dogru sekilde hizalandigindan emin olun.
Yaralanmalari 6nlemek icin Koltuk Yastigini ayarlarken dikkatli olun.

Duz bir ylizeye yerlestirin ve insa edin.

Parcalari birbirine zorlamayin.

Capraz digli civatalardan kaginin.

YARDIM

MONTAJ VIDEOSU. QR kodunu tarayin. bit.ly/ nirbuild
Uriinlintizle ilgili daha fazla destege ihtiyaciniz varsa, liitfen su adresten giiler yiizli ekibimizle iletisime gecin: support@nextlevelracing.com

24



uction: bit.ly/nirbuild

Navod k pouziti sedadla ERS2
Vime, Ze touzite zacit zavodit! Udélejte si ¢as s pokyny a podle tohoto priivodce sestavte svij produkt. Postupem podle ndvodu k pIné optimalizaci vaseho produktu se
pfipravite na Uspéch. Pro montdzni video naskenujte QR kéd. bit.ly/ nirbuild . Ndsleduj nds. Naskenujte QR kéd

PRED ZAVODNi KONTROLY

VAROVANI

K montdzi nepouzivejte elektrické naradi, protoze pfilisné utazeni miize poskodit dily.

V pfipadé pochybnosti se podivejte na instalacni video nebo nas kontaktujte na support@nextlevelracing.com

Ujistéte se, ze vSechny montéazni body jsou spravné zarovnany, aby nedoslo ke zkrouceni vaseho sedadla nebo slavy.

Pri nastavovani skldapécky sedadla budte opatrni, abyste se nezranili.

Rozlozte a postavte na rovny povrch.

Netlacte dily k sobé silou.

Vyhnéte se Sroublm s kfizovym zdvitem.

Pokud potiebujete jakoukoli podporu s vasim produktem, kontaktujte nds pratelsky tym na adrese: support@nextlevelracing.com

VAROVANI NEBEZPECi UDUSENI

Malé ¢asti nejsou uréeny détem do 3 let nebo osobdm, které maji tendenci vklddat si do Ust nepozivatelné predméty.
OBSAH

SESTAVA SEDADEL ERS2: strany 07 — 09

INSTALACE SEDACKY ELITE KOKPITU: strany 09 — 11

INSTALACE SEDADLA KOKPITU GTTRACK: strany 11— 14

SEDADLOVA SESTAVA ERS2

START

0O1a — viz obrazek. Odinstalujte $rouby a podlozky ve tvaru kopule M8 predinstalované na opéradle sedadla. Césti: 1 x opéradlo sedadla

02 - Viz obrazek. Pevné uchopte polohovac sedadla a zvednéte paku polohovace sedadla. Nastavte ji tak, aby byla kolmd k dolni ¢dsti sedadla. Poznamka: Pfi nas-
tavovani si chrante ruku odévem. Po sefizeni odstrante varovné stitky. Casti: 1 x Spodni ¢ast sedadla

03 - Viz obrazek. Vyrovnejte zavitové vlozky opéradla sedadla s montaznimi otvory na sklddadlech sedadla pfipojenych ke dnu sedadla.

04 - Viz obrazek. Prosroubujte a zajistéte pomoci 4 Sroubll a podlozek s kopulovitym tvarem M8, které byly dfive odinstalovany v kroku O1. Dily: 4 Srouby s kopulovou
hlavou M8 30 mm, 4 podlozky M8.

05 - Viz obrazek. Zarovnejte otvory na hornich krytech skldpécky se zavitovymi otvory na skldpéckach. Prosroubujte a zajistéte pomoci 2 x M5 strojnich $roubti. Casti: 2 x
vrchni kryty kiesla sedadla, 2 x Srouby M5 12 mm.

06 - Viz obrazek. SERIZENI POSILANI SEDADLA. Zvednéte obé packy nakldpéni sedadla a nastavte opéradlo sedadla do pozadovaného uhlu. Uvolnéte packy, aby
zapadly na misto.

INSTALACE SEDACEK ELITE KOKPITU

01 - Viz obrazek. Odmontujte Srouby a podlozky zajistujici drzaky sedadel Elite k rdmu kokpitu a sejméte drzaky sedadel. Uvolnéte rac¢nové rukojeti zajistujici sestavy
jezdct sedadla k rdmu kokpitu.

02 - Viz obrdzek. Zvednéte pdku jezdce sedadla nahoru a posurite kolejnice sedadla tipIné dozadu, abyste ziskali pfistup k zadnim montdznim otvorim na jezdci sedadla.
03 - Viz obrazek. Vyrovnejte ocelové rozpérky sedadel s T-maticemi nainstalovanymi na pozadovaném kokpitu. Zarovnejte otvory zadniho jezdce sedadla s ocelovymi
distan¢nimi podlozkami. Prosroubujte a zajistéte pomoci 2 x M8 nizkoprofilovych Sroubl. Dily: 2 x M8 20mm nizkoprofilové $rouby, 2 x ocelové rozpérky sedla.

04 - Viz obradzek. Posurite sedadlo UpIné dozadu, abyste ziskali pfistup k pfednim montaznim otvordim. Vyrovnejte pfedni montdzni otvory na jezdci sedadla s T-maticemi
v pfednim vylisku 4040. Umistéte ocelovou vymezovac sedla mezi vylisek 4040 a jezdec sedla. Prosroubujte a zajistéte pomoci 2 x M8 nizkoprofilovych Sroubdt. Dily: 2 x
M8 20mm nizkoprofilové Srouby, 2 x ocelova podlozka.

05 - Viz obrazek. Instalace sedadla ERS2 je dokoncena.

INSTALACE SEDADLA KOKPITU GTTRACK

01- Viz obrazek. ODINSTALOVANI SEDADLA GTTRACK. Zvednéte posuvnou pdku sedadla a posurite sedadlo GTTrack UpIné dozadu, abyste ziskali pfistup k pfednim
Sroubdm.

02 - Viz obrazek. Odmontujte pfedni Srouby zajistujici jezdce sedadla k rdmu.

03 - Viz obrdzek. Zvednéte posuvnou paku sedadla a posunte sedadlo GTTrack Uplné dopfedu, abyste ziskali pfistup k zadnim Sroubdm.

04 - Viz obrazek. Odmontuijte zadni Srouby zajistujici jezdce sedadla k ramu.

05 - Viz obrdzek. Demontujte sestavu sedadla GTTrack .

06 - Viz obrdzek. Zarovnejte montdzni otvory ERS2 Seat Slider se zavitovymi vlozkami na ramu GTTrack .

07 - Viz obrazek. Posunte kolejnicky sedadel ERS2 Uplné dozadu, abyste ziskali pfistup k nejzadnéjsim $térbinovym otvorlim na jezdcich sedadel. Zarovnejte otvory posu-
vného prvku zadniho sedadla s ocelovymi rozpérami sedadel. Prosroubujte a zajistéte pomoci 2 x M8 nizkoprofilovych Sroubl.

08 - Viz obrazek. Zvednéte posuvnou péaku sedadla a posunte sedadlo ERS2 (ipIiné dozadu, abyste ziskali pfistup k prfednim otvortim.

09 - Zarovnejte otvory prostiedniho jezdce sedadla s ocelovymi rozpérkami sedadel. ProSroubujte a zajistéte pomoci 2 x M8 nizkoprofilovych Sroubd.

10 - Viz obrazek. Instalace sedadla ERS2 je dokoncena.

VAROVANI

K montdzi nepouzivejte elektrické néfadf, protoze pfilisné utazeni mize poskodit dily.

V pfipadé pochybnosti se podivejte na instala¢ni video nebo nas kontaktujte na support@nextlevelracing.com
Ujistéte se, ze vSechny montazni body jsou spravné zarovnany, aby nedoslo ke zkrouceni vaseho sedadla nebo slavy.
Pfi nastavovani skldpécky sedadla budte opatrni, abyste se nezranili.

Rozlozte a postavte na rovny povrch.

Netlacte dily k sobé silou.

Vyhnéte se Sroublm s kfizovym zdvitem.

POMOC

MONTAZNI VIDEO. Naskenujte QR kéd. bit.ly/ nirbuild
Pokud potfebujete dalsi podporu s vasim produktem, kontaktujte prosim nas pratelsky tym na adrese: support@nextlevelracing.com

25



support@nextlevelracing.com

Instrukcja obstugi fotela ERS2

Wiemy, ze chcesz zaczac sie Scigac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ produkt. Aby w petni zoptymalizowac swdj produkt,
przygotujesz sie na sukces, postepujac zgodnie z instrukcja obstugi. W przypadku montazu wideo zeskanuj kod QR. bit.ly/ nirbuild . Podazaj za nami. Skanowania QR
code

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIE

Do montazu nie nalezy uzywac elektronarzedzi, poniewaz nadmierne dokrecenie moze spowodowac uszkodzenie czesci.

W razie watpliwosci zapoznaj sie z filmem instalacyjnym lub skontaktuj sie z nami pod adresem support@nextlevelracing.com

Upewnij sie, ze wszystkie punkty mocowania s odpowiednio wyréwnane, aby unikngc skrecenia siedzenia lub stawy.

Zachowaj ostroznos$¢ podczas regulacji fotela, aby uniknac obrazen.

Uktadaj i buduj na réwnej powierzchni.

Nie dociskaj czesci na site.

Unikaj Srub z gwintem krzyzowym.

Jesli potrzebujesz wsparcia ze swoim produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIANIA SIE

Mate czesci nie dla dzieci ponizej 3 roku zycia lub osdb, ktére maja tendencje do wktadania do ust niejadalnych przedmiotow.
SPIS TRESCI

MONTAZ SIEDZISKA ERS2: Strony 07 — 09

MONTAZ FOTELI W KOKPITIE ELITE: Strony 09 — 11

MONTAZ FOTELI W KOKPICIE GTTRACK: Strony 11 — 14

MONTAZ SIEDZISKA ERS2

POCZATEK

O1a — Patrz rysunek. Odinstaluj Sruby M8 w ksztatcie koputy i podktadki wstepnie zainstalowane na oparciu siedzenia. Czesci: 1 x oparcie siedzenia

02 - Patrz obraz. Mocno chwyc rozktadany fotel i podnies dZwignie rozktadania fotela. Wyreguluj go, az bedzie prostopadty do dna siedziska. Uwaga: Podczas regulacji
uzywaj ubrania do ochrony dtoni. Usun etykiety ostrzegawcze po dokonaniu regulacji. Czesci: 1 x dno siedziska

03 - Patrz obraz. Dopasuj gwintowane wktadki oparcia siedziska do otworéw montazowych w rozktadanych fotelach przymocowanych do spodu siedziska.

04 - Patrz zdjecie. Przykrec i zabezpiecz za pomoca 4 srub i podktadek M8 w ksztatcie koputy, ktdre zostaty wczesniej odinstalowane w kroku 01. Czesci: 4 Sruby M8 z
tbem koputowym 30 mm, 4 podktadki M8.

05 - Patrz zdjecie. Wyréwnaj otwory w ostonach gérnych fotela z otworami gwintowanymi w elementach rozktadania fotela. Przykrec i zabezpiecz za pomoca 2 Srub
maszynowych M5. Czesci: 2 x gdrne ostony fotela, 2 x Sruby maszynowe M5 12 mm.

06 - Patrz zdjecie. REGULACJA FOTELIKA. Podnies obie dZwignie rozktadania fotela i ustaw oparcie fotela pod zadanym katem. Zwolnij dZwignie, aby zablokowaé w
miejscu.

MONTAZ FOTELI ELITE W KOKPITIE

01 - Patrz obraz. Odkrec sruby i podktadki mocujace wsporniki fotela Elite do ramy kokpitu i wyjmij wsporniki fotela. Poluzuj uchwyty zapadkowe mocujace zespoty
suwakow siedziska do ramy kokpitu.

02 - Patrz obraz. Podnie$ dZwignie prowadnicy siedziska i przesun szyny siedziska do tytu, aby uzyskac dostep do tylnych otworéw montazowych prowadnicy siedziska.
03 - Patrz obraz. Dopasuj stalowe podktadki dystansowe siedziska do nakretek teowych zainstalowanych w zgdanym kokpicie. Dopasuj otwory tylnego suwaka siedzen
do stalowych rozpdrek siedzen. Przykrec i zabezpiecz 2 x Srubami niskoprofilowymi M8. Czesci: 2 x sruby M8 20mm niskoprofilowe, 2 x stalowe podktadki dystansowe.
04 - Patrz zdjecie. Przesun siedzenie catkowicie do tytu, aby uzyskac dostep do przednich otworéw montazowych. Wyréwnaj przednie otwory montazowe na suwaku
siedziska z nakretkami teowymi w przednim profilu 4040. Umiesc stalowa przektadke siedziska miedzy profilem 4040 a suwakiem siedziska. Przykrec i zabezpiecz 2 x
Srubami niskoprofilowymi M8. Czesci: 2 x Sruby M8 20mm niskoprofilowe, 2 x stalowa podktadka dystansowa siedziska.

05 - Patrz zdjecie. Twoja instalacja ERS2 Seat zostata zakoriczona.

MONTAZ FOTELI W KOKPICIE GTTRACK

01- Patrz obraz. DEMONTAZ FOTELA GTTRACK. Podnies dZwignie suwaka siedziska i przesur siedzisko GTTrack catkowicie do tytu, aby uzyskac dostep do przednich
Srub.

02 - Patrz obraz. Odkrec¢ przednie sruby mocujgce prowadnice siedzen do ramy.

03 - Patrz obraz. Podnie$ dzwignie suwaka siedziska i przesun siedzisko GTTrack do przodu, aby uzyskac dostep do tylnych srub.

04 - Patrz zdjecie. Odkrec tylne Sruby mocujace suwaki siedziska do ramy.

05 - Patrz zdjecie. Wymontuj zespét gniazda GTTTrack .

06 - Patrz zdjecie. Dopasuj otwory montazowe suwaka siedziska ERS2 do gwintowanych wktadek na ramie GTTrack .

07 - Patrz zdjecie. Przesun szyny siedziska ERS2 do tytu, aby uzyskac dostep do najbardziej tylnych otwordw szczelinowych w prowadnicach siedziska. Dopasuj otwory
suwaka tylnego siedzenia do stalowych rozpdrek siedzen. Przykrec i zabezpiecz 2 x Srubami niskoprofilowymi M8.

08 - Patrz zdjecie. Podnies dZwignie suwaka siedziska i przesun siedzisko ERS2 catkowicie do tytu, aby uzyskac¢ dostep do przednich otwordw.

09 - Dopasuj sSrodkowe otwory suwaka siedziska ze stalowymi przektadkami siedzisk. Przykrec i zabezpiecz 2 x Srubami niskoprofilowymi M8.

10 - Patrz obraz. Twoja instalacja ERS2 Seat zostata zakoriczona.

OSTRZEZENIE

Do montazu nie nalezy uzywac elektronarzedzi, poniewaz nadmierne dokrecenie moze spowodowac uszkodzenie czesci.

W razie watpliwosci zapoznaj sie z filmem instalacyjnym lub skontaktuj sie z nami pod adresem support@nextlevelracing.com
Upewnij sie, ze wszystkie punkty mocowania sg prawidtowo wyréwnane, aby uniknac skrecenia siedzenia lub stawy.
Zachowaj ostroznosc podczas regulacji fotela, aby uniknac¢ obrazen.

Uktadaj i buduj na réwnej powierzchni.

Nie dociskaj czesci na site.

Unikaj Srub z gwintem krzyzowym.

WSPARCIE

MONTAZ WIDEO. Zeskanuj kod QR. bit.ly/ nirbuild
Jesli potrzebujesz dalszej pomocy z produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

26



Video Instruction: bit.ly/nirbuild

SJgd ©gdgplo pgs ERS2
070 08Jp 109 23600 86 w5 Il 3! 8 5303 pg IOEJsele slowg 031 10sJsd Jogpst potrd. wrdse wleshs 0dund JUogle Cloul dosw 10O Jsels Jopuso povzd wlddled. Jozpse 103656 «lowg se3 Ilowglos
158 . bitly/ nlrbuild . SIGg ol posg sp5 WlpsSglod 1oense s

Szols ol 3od Iwold

Seds)

$378 £3¢ lovgole sl 10day0lis s JUogzpse JIo 10uss 10)lss 33 ¢35 1 ©US Wigsls.

131 900 B B i) Bgags IJoSoss Ts Ioued wol g Js support@nextlevelracing.com

Sl p0 peldlB zpst 0BIL OO0 LEdd wese Jogow IOl pdgsd Ts Giay0d.

S W) g0 O Goms Wpdes Jozow ol

28 31006 gds wbg ponss.

JI oo digsl el

Spow Wobs IJpodlbes.

131 900 weled 1Js T oge pg p00rd « Bz WIOud w5630l 153> ¢ Js: support@nextlevelracing.com

Gedey by WIEeold

Tl 0of 638 v JUILBIU 550 00 3 sl Ts Tis B3 Iso psd Usupg Tuigls £ wolded JUIWU B Tglose.
z3d IWpr sl

ERS2 SEAT ASSEMBLY: 1o 3z1cs 07-09

Ode0 pdles 3pid 1JSgIE IJogws: 1 ede o 09-11

53960 p3ES pB98 WGBS B GTTRACK: IJpelo 11-14

55!) ozese Ideélta ERS2

oolgd

01a - 1)z 16 eesB. Gp CldEle SOUES UGS g IdIo g G Gob M8 Ipduss puswdl s oy Idedgs. IUigile: 1 x boy IJpdes

02 - 10558 10 102935 Tood 93006 1aBEs GBS shdg 3l Groms Idedes. lopwbs w0 spowp poglesl g 3l ss Iades. adlpbb: It Beluts Jralsd o8 1E0le 1J0g a6d. Go GlIUB sl ISess) wegss el ook,
Wiz 3ls: 1 x 1Jpdes Iowdds

03 - 1y sg 1 1duessd. Bp wpeldls I disls Idpdsdwd Jboy 1pdes pg Bplo IO d g0 IJfgtgao gds purl0d 10pBe e Idpsuesds Olwad IJedgs.

04 - 1)z g 1Js Iessd. e ClUSOIO 9u|ﬁ5gb Cloegle posle) s oaldIO g BIJ 308 4 x M8 g g le OO0l ppe0dl B 1gbst 01 U\@\s 4 x (‘u”'(’LSJ Bob pdlor 30 pp 4 X g ouldIc M8.

05 - 10508 10 1dup938. Gp wagldls IJBERIC 1psg 8 ¢ s 1T bgs g Jssh Jdsums 1aies pe BSOS 1dadsdosd 1asgsss ¢ Jis loss Ipdes. Iiobel 500 Oledle Gole s 10plds0s 2 x M5. Il sle: 2 x g bish dyoms p3gs gdss «
2% M5 12 pdp Gl s el 8.

06 - 10558 10 1938, Gg a6 1aides. hdg 3)lgs Groms Iades slopwb oy 1Jades g 1031968 1pst swB. 25 IIBEI0 JObussel B pdlasl.

g0 pBlgs Bpsd B IJoEwE

01 - 10558 1 1938. Bp ClUgle OO0 IJ0lEg sl oI 1o Sbos doksws 1dadles IJopws lbly Gead 1JEEhs sdp LIS pslad IJades. 3o w3 p3luws Ipsdlbs IUGs GO0 Ozesels poiJd Ipdes wlbly 3asb

1B slo5.

02 - 1d,zsg IJs 1doess. g 3ilg po3J3 1edes Jigds szod B0l IWedes JUEJS Jdspesd 1 BOplo IJGO0ogs IUgdigs B po3Js 1dpdes.

03 - Wzsg 106 Iosb. 3 wapldls Bsluad 1pdles 1JGsdIsiss ap uoslesd T ldpboms B Bed IJEe1s 1pbdswb. 3p erldls GOl 10318 1pdes IUpJBs ot Bsload 1dedes 10 BsdIdgs. Gome sbube Leplags 2 X M8 aisBus8
193 I 3le: 2 X M8 20 pp puslegs) pogdups IJOBle « 2 x Bslued Jdpdes I Bsdlds.

04 - 13z 106 10098, 238 1pdes JUEJS OlUdled Jdsuesd 1ds Boplo 1SS0S Ilplags. Gp wepldls BOplo IJOS0ES IWiplass B 003J8 1Jpdes ot woslesd T B Bzs oGS WTplpgs 4040, o Sluod 1dpdes IUBsdlss
CE0 JOEE 4040 52303 1JpBES. Soo sbute Capless 2 X M8 s0gBu28 1095 WTgsls: 2 x M8 20 pa puslps pagdup8 1JI0B15 <2 x Blusd pdgs Bsdld.

05 - 1dyz 9 s Ioesss. IdOpd SGOES p3gd ERS2.

O)dg0 paes Bpsd IJ3sIs8 GTTRACK

01 - 1)z sg 16 Iopsub. Ugls SEue pdes GTTRACK. i S)lg Seos) IWpdes Jigds szad pdgs GTTrack wIJdled JJgdd Jdsuesd s o les ITples.
02 - Iz 1 Ips0b. Gp 08 Ipuiles) Iielegs 10O O p03JBIS 1pdes GIULb .

03 - 1Uxgsg 106 1upssb. 133 Silg Spos) Iedes Jigds szad edgs GTTrack JUiele Jdsursd s IWpuslpg) g Jdss.

04 - 158 1J 1d0098. 3p 0B Ipplps) IEddgs UG GEuo p03JAIS Idpdes Gl)bl).

05 - 1)z sg 1Js Iduessd. Bp ©LIUB pzesgd pdgs GTTrack .

06 - 1)z sg 16 e s8. 3p wpgldld BOplo CHdsw poidd Ipdes ERS2 e 1Jpd 3o 1dpdsd b gds |1y GTTrack .

07 - 1358 10 1938, 238 Guplo s ERS2 GIdled JUgdd Jdsuesd 10 pgbp 10010 1 JBes Ipii3aBs B po3daIo Ipdes. Gp wpeldls Soplo 10313 Ipdes IUgdss e Bsluad Ipdles 10 sdIdgs. Hoe sboos
Cporles) 2 X M8 popBp08 IJ0)ss.

08 - 1z 9g s Iuesss. hdg Silg Seosy Idedes Jigds szod pdes ERS2 OlJdled JJgdd Jdspesd 1Js IJBozlo IJ}IMB.

09 - Bp pgld BOPIG 103016 e IWTsunb pg Bsluod 1Jpdes 10 BsdIdgs. oo sb0ms epless 2 x M8 pog B8 1w )s).

10 - 1)z sg 16 IWoessd. 1dsed OOoES p3g s ERS2.

ey
5 JUOgest JIo 1Juss 131> 35 ¢ 1 GG 1igsl.
IS IO0 B G Oy Bedss IIOELES s Iwed ol gJis support@nextlevelracing.com

$378 £3¢ lovgolp 1UIsl S 10yl

Sl p0 peldIB zpst 0BIL IJOOLES LEdd wese Jorow IOl pdgsd Ts Giay0d.
S gy 805 Ogasd s IWades JOgow Ilulos.

28 31006 gds wbg ponss.

JI oo digsl el

Spow Wobs IJpodlbes.

pulgsd

Ogpst B8 oz opd IlpsOglod 1unoged wstsl bitly/ nlrbuild
131 GO0 Cpled 1S a3 po 103, 00zd «B8rs WOl Gés30! 13335 gJ: support@nextlevelracing.com
T [lady (diz il T 4 8

27



8 support@nextlevelracing.com

ERS2 FE{&{ERIRIAH .
ﬁagﬁ%%%%;%ﬁﬁéﬁ%? 176 R BT jB] R BRH R BR AN B R B 4 S AV = S 1R BRI BA F At 2 E L ISR = G, O T IRT E & . BEEAAR, 1 4E09, bit.ly/nlrbuild
o _ | Jo FA¥m — 2805

HHRE
Eﬂ:

=
BAREABRMTARTAHE, ANIEITrESRTEMY.
NG RN, IBER REMIMIEY support@nextlevelracing.com BERHA]
FRRFTE 5 S ERIEFX 55, LU So i B R RV EE AR S AE AR
VLR SHARBY B/ iy, LA R
K FE L BMRIS,
RERERHERITIRIE—IEE,
BRI XIBSUEE,
MR EN = RBEEERER, BRARBITRIFHEPA: support@nextlevelracing.com

=S ERRR ,
NEARES 3 5T LEREAME TR RBMERA DT A

BR

ERS2 &S 58 07 - 09 TT
BEBIERRE F09- 1171
GTTRACK ’%“;E&Eﬂ@r“ﬁi%%:% 11-14 7

ERS2 FEEHBRE
Fria

0la - ZEE A T HERTEERA S LAY M8 BT BE, T 1 x EREY

02 - ZEZ B F . FEEFERMEHIGEERIET. AR EEZC 5 EEKS BEEOE%:ﬁ%ﬂiﬁﬁﬁﬁﬁﬁﬁﬂi’@%?oﬁ ESE A EEN T E SRR T4 1 X B
03 - Z2EE fr, K H RS 5 T EE R R BB B B 645 _E B RAR LRI 7%o

04 - ZEEFERLRIES R 01 PENHE 4 x M8 BITAZIEEFIR B ##1TRIREIE . T4F 14 x M8 30mm ETKE1%, 4 x M8 HE,

05- SEZE F KEEIEINE RS EEIE_ ERMRAFLN T A 2 D M5 HURERST B E HEIE. T 12 x BTN, 2 x M5 12mm HUHR L,

06 - ZEE Fr . EER SN AR Faie i MR S AT HE IS AR S AR BIRR 5 B9 A8 B o MAFFATAT LABRE 2L

BRERRERRE
01 - BZE R H TR Elite A5 EE 5 IACESR VIR TR E, RS E T R Z 52, A FHIG EER B AR 14 Bl E 5 S BAIEZR IR F 17,
02 - BEE F .\ LB EEE BT H SRR B —EREER, LUSMEREF EHERE.
?@3 - %Eiﬁ%im%ﬂ@ﬁ@ﬁ'—ﬁﬁ T‘Fﬁﬁ-ﬁ I ERY T FLIRERT 75 8 BB IR S MHIEE 5 375 A 2 x M8 SEBURIe B EHE E . T2 x M8 20mm SHELZ
52X
04 - ﬁ%l)—# BB —ERERE IEMEI I LT BB IR LRI REFLS AT 4040 FFEMGHI T IR 75 E S ERAE F IE 4040 FTEMMEERZBRZ 8,
F 2 x M8 SERIERR B E HEIE . T4 :2 x M8 20mm SEEVIRME, 2 x PEERF,
05 - BEE, B ERS2 Seat ZHE5H.

GTTRACK BHRERRE
1-BEE R, GTTRACK EEHEEH, H_r“ﬁ BATHIEGT Track i — B A/S /BT LUSAR AT IR,
02 -BEE R H B ERBREEBIE R VAT ERE,
03- %}%)#o%ﬁﬁ@%iﬁﬂ#ﬁeﬁrack@ﬁ—arﬁjﬁﬁi%ﬁbLX?%ﬁmEEBm;ﬁﬁo
04 - BEE K, H FEERBREEFIFR ENERE,
05 - BEE /. 3k FGT Track A%,
06 - BEE| K 3§ ERS2 MR LT 5 GT TrackiELS E FBEURH T,
07 - 2ZEF .8 ERS2 EERNBI—E /TR, MURRERBH L R EEHIETL. BEERBIRILS MR R 355 A 2 x M8 HEUREEH EE.
08 - BERE F RSB 1§ ERS2 B —HE BE B LUS AT Flo
09 - ¥ rhialF B BRI S I B 355, F 2 x M8 SERRIR B E H EIE .
10 - B2EE {889 ERS2 Seat RS o

ﬂﬂ:

mTEﬁﬁBEEEBIEJ&ﬁQH&I?JﬂF‘h%‘A BT S,

WMBEE, i %‘Eté?}u‘ﬁﬁ‘iﬁksupport@nextlevelracmgcom BEREA
H{RFIE R4 AR E X 5T, LUB fo 3 B I AV EE AR S EERR
VAEEFER SRR B\, AR5,

K FE LR BMRIS,

REIG BRI THIE—EC,

BERERR RIRSURIE,

hEh
LREENIM, 338 — 453, bit.ly/nlrbuild _
NRIEEEN =R — 5%, BRI TR IFHEBA  support@nextlevelracing.com

28



29




support@nextlevelracing.com




